Lamborghini Part Diagram Search



    

 

 

 

 

 

 

 

 
Lamborghini VIN Lookup

Lamborghini parts list1
 Lamborghini Parts List2

 

 
 


 

 
Complete list of all the products available in this site about Lamborghini is available. All parts of Lamborghini are listed with the original price provided by Lamborghini. We offer exclusive pricing for Lamborghini parts. Some of the cars we focus are Diablo, countach, Murcielago, gallardo etc.  If you do not know the part number you can search manually here or contact us with the Year and make of your Lamborghini and we can look it up for you in our parts manuals. We provide high quality OEM factory Lamborghini at good discounted rates.

Areas of specialize are Diablo, Murcielago, Gallardo, Lamborghini etc. Here is the full list. Please wait for the page to load 

 Lamborghini Parts for Diablo, Countach, Murcielago, Gallardo etc. 

PN: ENT780410   TRIM
Italian: TRIM

PN: ENT780503   TIRE
Italian: TIRE

PN: ENT780504   TIRE
Italian: TIRE

PN: ENT780605   BRAKE CALIPER
Italian: BRAKE CALIPER

PN: ENT780605A   BRAKE CALIPER
Italian: BRAKE CALIPER

PN: ENT780606   BRAKE CALIPER
Italian: BRAKE CALIPER

PN: ENT780606A   BRAKE CALIPER
Italian: BRAKE CALIPER

PN: N0102217   HEXAGON HEAD BOLT M6X35
Italian: HEXAGON HEAD BOLT M6X35

PN: 07L103390M   TRANSPORT SHACKLE
Italian: TRANSPORT SHACKLE

PN: WHT003207   PLASTIC NUT T5
Italian: PLASTIC NUT T5

PN: ENT780388   FRONT WHEEL CARBON FRAME
Italian: FRONT WHEEL CARBON FRAME

PN: N90997501   HOSE SUPPORT 6
Italian: HOSE SUPPORT 6

PN: 06H906433C   PULSE GENERATOR
Italian: PULSE GENERATOR

PN: N90897402   SCREW TP5X16-Q
Italian: SCREW TP5X16-Q

PN: N90910102   HEXALOBULAR SOCKET
Italian: HEXALOBULAR SOCKET

PN: N90918702   SCREW TP4X12-Q
Italian: SCREW TP4X12-Q

PN: N90928702   HEXAGON HEAD BOLT M6X30-S1
Italian: HEXAGON HEAD BOLT M6X30-S1

PN: N90943501   HOSE SUPPORT 12
Italian: HOSE SUPPORT 12

PN: N91153101   12-POINT SOCKET M10X70-S12
Italian: 12-POINT SOCKET M10X70-S12

PN: N90944604   HEXALOBULAR SOCKETM5X12
Italian: HEXALOBULAR SOCKETM5X12

PN: 038906051N   PRESSURE SENSOR
Italian: PRESSURE SENSOR

PN: N90965702   HEXALOBULAR SOCKET
Italian: HEXALOBULAR SOCKET

PN: 06H115418D   VERSCHLUSSSTOPFEN
Italian: VERSCHLUSSSTOPFEN

PN: N90985501   SCREW TP5X12-Q
Italian: SCREW TP5X12-Q

PN: N90584102   FIXING PLUG A8.5X17.25X20.7
Italian: FIXING PLUG A8.5X17.25X20.7

PN: N91042301   HEXALOBULAR SOCKETM6X16
Italian: HEXALOBULAR SOCKETM6X16

PN: N91042302   HEXALOBULAR SOCKETM6X16
Italian: HEXALOBULAR SOCKETM6X16

PN: N91057001   SCREW TP5X16-Q
Italian: SCREW TP5X16-Q

PN: 009459103   INSERTO COFANO ANTERIORE
Italian: INSERTO COFANO ANTERIORE

PN: N91082201   TRIPLE SQUARE BOLTM10X1X24
Italian: TRIPLE SQUARE BOLTM10X1X24

PN: N91095301   DUO-KOMBI M6X40.00X18-S2
Italian: DUO-KOMBI M6X40.00X18-S2

PN: N91117901   12-POINT SOCKET
Italian: 12-POINT SOCKET

PN: N91129101   12-POINT FLANGE M10X40
Italian: 12-POINT FLANGE M10X40

PN: N91137101   SNAP NUT CLAMP M5X16.6X17.3
Italian: SNAP NUT CLAMP M5X16.6X17.3

PN: N91140401   HEXALOBULAR SOCKET M6X20-S11
Italian: HEXALOBULAR SOCKET M6X20-S11

PN: N91150701   12-POINT FLANGE M10X60
Italian: 12-POINT FLANGE M10X60

PN: N90969901   HEXALOBULAR SOCKETM6X25
Italian: HEXALOBULAR SOCKETM6X25

PN: N90295401   O-RING 29.2X3-N
Italian: O-RING 29.2X3-N

PN: N10560702   HEXAGON FLANGE M10X70
Italian: HEXAGON FLANGE M10X70

PN: N90282501   SPEED NUT M4X13X11.5
Italian: SPEED NUT M4X13X11.5

PN: WHT002306   PAN HEAD BOLT TP3.5X12.0
Italian: PAN HEAD BOLT TP3.5X12.0

PN: WHT002059   HEXAGON FLANGE M12X1.5X80.8
Italian: HEXAGON FLANGE M12X1.5X80.8

PN: WHT001999   CABLE TIE BASE 200.00X4.00-45.00
Italian: CABLE TIE BASE 200.00X4.00-45.00

PN: WHT001308   CLAMPING CAP NUT M6
Italian: CLAMPING CAP NUT M6

PN: 007060071   COFANO MOTORE C/25o INIEZ
Italian: COFANO MOTORE C/25o INIEZ

PN: N98926102   TRIPLE SQUARE BOLT7/16-20UNF-2AX32
Italian: TRIPLE SQUARE BOLT7/16-20UNF-2AX32

PN: N98924401   TRIPLE SQUARE BOLT7/16-20UNF-2AX25
Italian: TRIPLE SQUARE BOLT7/16-20UNF-2AX25

PN: 0072014283   SUPPORT
Italian: SUPPORT

PN: N90780904   HEXALOBULAR SOCKETM6X16
Italian: HEXALOBULAR SOCKETM6X16

PN: N91203201   12-POINT SOCKET M8X22
Italian: 12-POINT SOCKET M8X22

PN: N90225901   WASHER 6.2X24X2
Italian: WASHER 6.2X24X2

PN: 009459100   INSERTO COFANO ANTERIORE
Italian: INSERTO COFANO ANTERIORE

PN: N91182101   HEXALOBULAR SOCKET
Italian: HEXALOBULAR SOCKET

PN: N90315204   WASHER 10.5X34X4
Italian: WASHER 10.5X34X4

PN: N91180901   HEXALOBULAR SOCKET
Italian: HEXALOBULAR SOCKET

PN: ASE40134601000   GEARBOX OIL CHANGE TOOL
Italian: GEARBOX OIL CHANGE TOOL

PN: N91173301   HEXAGON NUT W. M6
Italian: HEXAGON NUT W. M6

PN: 4T0864211A   CARBON ENGINE BAY
Italian: CARBON ENGINE BAY

PN: N91157402   HEXAGON FLANGE NUTM8
Italian: HEXAGON FLANGE NUTM8

PN: 06H121601N   AUXILIARY COOLANT WASSERUMWAELZPUMPE
Italian: AUXILIARY COOLANT WASSERUMWAELZPUMPE

PN: N90528204   BLIND RIVET 4.8X11
Italian: BLIND RIVET 4.8X11

PN: N90536901   EXPANSION RIVET
Italian: EXPANSION RIVET

PN: 0078008790   PANEL
Italian: PANEL

PN: ENT377897   REAR SPOILER
Italian: REAR SPOILER

PN: ENT377917F   BRACKET
Italian: BRACKET

PN: ENT377870A   RH ROCKER
Italian: RH ROCKER

PN: ENT377875D   FRONT BUMPER
Italian: FRONT BUMPER

PN: ENT377881A   FRONT CONVEYOR
Italian: FRONT CONVEYOR

PN: ENT377882A   REAR CONVEYOR
Italian: REAR CONVEYOR

PN: ENT377883   BONNET BRACKET
Italian: BONNET BRACKET

PN: ENT377865A   EXERNAL DOOR HANDLE
Italian: EXERNAL DOOR HANDLE

PN: ENT377894C   FRONT FENDER
Italian: FRONT FENDER

PN: ENT377865   EXERNAL DOOR HANDLE
Italian: EXERNAL DOOR HANDLE

PN: ENT377898   GLASS
Italian: GLASS

PN: ENT377898A   GLASS
Italian: GLASS

PN: ENT377899   AERODINAMIC FLOOR
Italian: AERODINAMIC FLOOR

PN: ENT377899A   AERODINAMIC FLOOR
Italian: AERODINAMIC FLOOR

PN: ENT377899B   FRONT AERODINAMIC FLOOR
Italian: FRONT AERODINAMIC FLOOR

PN: ENT377900   FLAP
Italian: FLAP

PN: ENT377900A   FLAP
Italian: FLAP

PN: ENT377894B   FRONT FENDER
Italian: FRONT FENDER

PN: ENT377852   EXTERNAL REAR MIRROR
Italian: EXTERNAL REAR MIRROR

PN: ASE40153300000   ADAPTER FOR COOLING SYSTEM TESTER
Italian: ADAPTER FOR COOLING SYSTEM TESTER

PN: ASE40451000000   COOLING SYSTEM CHARGE UNIT
Italian: COOLING SYSTEM CHARGE UNIT

PN: ASE40451100000   REPLACEMENT RESERVOIR FOR COOLING SYSTEM
Italian: REPLACEMENT RESERVOIR FOR COOLING SYSTEM

PN: ASE40910300000   GEARBOX OIL CHANGE TOOL
Italian: GEARBOX OIL CHANGE TOOL

PN: ASE42308000000   STEERING WHEEL ALIGNMENT TOOL
Italian: STEERING WHEEL ALIGNMENT TOOL

PN: ENT377032A   COVER
Italian: COVER

PN: ENT377870   LH ROCKER
Italian: LH ROCKER

PN: ENT377847A   ASSEMBLY DOOR
Italian: ASSEMBLY DOOR

PN: ENT377858B   REAR GLASS
Italian: REAR GLASS

PN: ENT377852A   EXTERNAL REAR MIRROR
Italian: EXTERNAL REAR MIRROR

PN: ENT377858A   REAR GLASS
Italian: REAR GLASS

PN: WHT004593   12-POINT FLANGE
Italian: 12-POINT FLANGE

PN: ENT377860   DOOR PANEL
Italian: DOOR PANEL

PN: ENT377860A   DOOR PANEL
Italian: DOOR PANEL

PN: ENT377864   GASKET
Italian: GASKET

PN: ENT377864A   GASKET
Italian: GASKET

PN: ENT377847   ASSEMBLY DOOR
Italian: ASSEMBLY DOOR

PN: ENT377917G   BRACKET
Italian: BRACKET


Learn about Ferruccio Lamborghini, his dreams goals and how he got started.

The definitive history of the Lamborghini, the company..

Learn about the cars and parts that made Lamborghini a household name.

 

About Us  |  Contact Us  |  Dealer Area  |  FAQ  |  Lambo Links  |  Secured Form
Copyright J&J Concepts DBA LamboStuff 2010
The Lamborghini name, all model names and the Raging Bull logo are registered trademarks
of Automobili Lamborghini SpA